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AHA Toys Inc FCC ID: SLP49MHZ00170

GENERAL INFORMATION

Product Description for Equipment Under Test (EUT)

The AHA Toys Inc’s product, model number: 00170 or the "EUT" as referred to in this report is a Street
Beatz RC. The EUT is measured approximately 10.6cmL x 8.0cmW x 3.5cmH.

* The test data gathered are from production sample, serial number:0410002, provided by the manufacturer.

Objective

This document is a test report based on the Electromagnetic Interference (EMI) tests performed on the
EUT. The EMI measurements were performed according to the measurement procedure described in ANSI
C63.4 - 2001.

The tests were performed in order to determine compliance with FCC Part 15, Subpart C, and section
15.203,15.205, 15.209 and 15.235 rules.

Related Submittal(s)/Grant(s)

No Related Submittals

Test Methodology

All measurements contained in this report were conducted with ANSI C63.4 - 2001, American National
Standard for Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the range of 9 kHz to 40 GHz. All radiated and conducted emissions
measurement was performed at Bay Area Compliance Laboratory, Corp. The radiated testing was
performed at an antenna-to-EUT distance of 3 meters.

Test Facility

Test site at Bay Area Compliance Laboratory Corporation has been fully described in reports submitted to
the Federal Communication Commission (FCC) and Voluntary Control Council for Interference (VCCI).
The details of these reports has been found to be in compliance with the requirements of Section 2.948 of
the FCC Rules on February 11 and December 10, 1997 and Article 8 of the VCCI regulations on
December 25, 1997. The facility also complies with the radiated and AC line conducted test site criteria
set forth in ANSI C63.4-2001.

The Federal Communications Commission and Voluntary Control Council for Interference has the reports
on file and is listed under FCC file 31040/SIT 1300F2 and VCCI Registration No.: C-1298 and R-1234.
The test site has been approved by the FCC and VCCI for public use and is listed in the FCC Public
Access Link (PAL) database.
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AHA Toys Inc FCC ID: SLP49MHZ00170

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to ANSI C63.4-2001.

The final qualification test was performed with the EUT operating at normal mode

Equipment Modifications

No modifications were made to the EUT.

Configuration of Test System

EUT

Test Setup Block Diagram

EUT
1.0 Meter
Non-Conducting Table
80 cm Above Ground
Plane
v
< 1.5 Meters >
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SUMMARY OF TEST RESULTS

Fcc RULES DESCRIPTION OF TEST RESULT
§15.203 Antenna requirement Passed
§15.205 Restricted Band Passed
815.209
§15.235 Radiated Emission Passed
§15.235 Band Edge Testing Passed
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§15.203 - ANTENNA REQUIREMENT

Standard Applicable

According to 815.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device.

The antenna for this device is an integral antenna that the end user cannot access.
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§15.209 §15.235 - RADIATED EMISSION

Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in field of EMC. The factors
contributing to uncertainties are spectrum analyzer, cable loss, antenna factor calibration, antenna
directivity, antenna factor variation with height, antenna phase center variation, antenna factor frequency
interpolation, measurement distance variation, site imperfections, mismatch (average), and system
repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the
uncertainty of a radiation emissions measurement at BACL is +4.0 dB.

EUT Setup
Ant. Tow Ldm
Yariahle
EUT& | 3m -] /
support Units
e e I
Turn Tahle
/

o] .

Ground Plane

Test Receiveqt;
"

i
-
-

[

K?m:

a o
Lo )
oo
L]
—

The radiated emission tests were performed in the 3-meter Chamber, using the setup accordance with the
ANSI C63.4-2001. The specification used was the FCC 15.209 and 15.235 limits.

Spectrum Analyzer Setup
The system was investigated from 30MHz to 1000MHz.

During the radiated emission test, the spectrum analyzer was set with the following configurations:

Frequency Range RBW Video B/W
30 - 1000MHz 100KHz 100KHz
1000MHz — 25GHz 1MHz 1MHz
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AHA Toys Inc

FCC ID: SLP49MHZ00170

Test Equipment List and Details

_ . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Sunol e e
Sciences Antenna JBI A040904-1 2004-4-19 | 2005-4-18
HP Amplifier HP844TK 2944A09295 2004-4-5 2005-4-4
THERMAX Coaxial Cable RGS-142 EC002 2003-11-20 | 2004-11-19
True RMS _aq_ _a_
Fluke Multimeter 187 78540402 2004-3-23 | 2005-3-22
A.H.Syster | DRG Horn Antenna | SAS-200/571 135 2003-10-30 | 2004-10-29
ggg‘ﬁgﬁ Spectrum Analyzer FSEM 849720/09 2003-10-30 | 2004-10-29
HP Preamplifier 8449B 3008A00277 |2003-10-30 | 2004-10—-29
Utiflex Coaxial N/A EC004 2003-10-30 | 2004-10-29

* Statement of Traceability: BACL Corp. attests that all calibrations had been performed in accordance to
NVLAP requirements, traceable to the NIST.

Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all

installation combinations.

All data was recorded in the peak or average detection mode.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting the

Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit for Class B.
The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Class B Limit
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AHA Toys Inc FCC ID: SLP49MHZ00170

Test Data @ 3M

Date of Test : October 19-22, 2004 Temperature : 25°C
EUT : Street Beatz RC Humidity : 45%
M/N : 00170 Operating Mode : Transmitting
SIN : 0410002 Test Engineer: Louise Lu
Antenna | Cable
Frequency [Reading|Direction| Height | Polar Loss loss | Amplifier [Correction Factor|[FCC15.235] FCC15.235
Limit Margin
MHz dBuV |Degree|Meter| H/V dB dB dB dBuV/m  |dBuV/m | dBuV/m
49.86(Peak)| 68.70 | 45 1.0 h 11.3 0.6 26.20 54.4 100.0 -45.6
49.86(AV) |47.17| 45 1.0 h 11.3 0.6 26.20 32.8 80.0 -47.2
49.86(Peak)| 90.2 60 1.0 v 11.3 0.6 26.20 75.9 100.0 -24.1
49.86(AV) | 71.44| 45 1.2 v 11.3 0.6 26.20 57.1 80.0 -22.9
98.456 37.43| 45 1.0 v 10.4 0.9 25.99 22.8 43.5 -20.7
149.590 [29.59| 45 1.0 \ 134 1.1 25.60 18.5 43.5 -25.0
198.840 [34.68| 60 1.0 \ 14.4 1.3 25.15 25.2 43.5 -18.3
248.020 |44.84| 45 1.2 \ 11.3 1.3 24.92 32.5 46.0 -13.5
299.220 |33.86| 180 1.2 v 12.6 1.6 24.64 23.4 46.0 -22.6
448.846 |32.08| 45 1.0 \ 16.2 2.2 25.76 24.7 46.0 -21.3
198.760 [31.82] 60 1.2 h 14.4 1.3 25.15 224 43.5 -21.1
249.200 [33.12| 270 1.0 h 11.3 1.3 24.92 20.8 46.0 -25.2
298.600 |29.14| 45 1.2 h 12.6 1.6 24.64 18.7 46.0 -27.3
347.320 31.2 90 1.2 h 154 1.8 25.12 23.3 46.0 -22.7
395.300 [31.58| 180 1.2 h 15.2 1.9 25.34 23.3 46.0 -22.7
449.040 | 32.69 0 1.0 h 16.2 2.2 25.76 25.3 46.0 -20.7

Test Result: Pass
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AHA Toys Inc

FCC ID: SLP49MHZ00170

§15.235 - OUT OF BAND EMISSION

Standard Applicable

The field strength of any emissions appearing between the band edges and up to 10KHz above and below
the band edges shall be attenuated at least 26dB below the level of the unmodulated carrier or to the

general limits in 815.209,whichever permits the higher emission levels. The field strength of any emissions

removed by more than 10KHz from the band edges shall not exceed the general radiated emission limits in

§15.2009.

Test Procedure

With the EUT’s antenna attached, the EUT’s radiated emission power was received by the test antenna
which was connected to the spectrum analyzer with the START and STOP frequencies set to the EUT’s

operation band.

Test Equipment List and Details

. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Sunol L I
Sciences Antenna JBI A040904-1 2004-4-19 | 2005-4-18
Rohded | spectrum Analyzer FSEM 849720/09 | 2003-10-30 | 2004-10-29
THERMAX Coaxial Cable RGS-142 EC002 2003-11-20 | 2004-11-19
Rohde& 1 Emi Test Receiver | ESCS30 830245/006 | 2003-11-20 | 2004-11-19
True RMS _a_ _a_
Fluke Multimeter 187 78540402 2004-3-23 | 2005-3-22
HP Preamplifier 8449B 3008A00277 | 2003-10-30 | 2004-10-29
Utiflex Coaxial N/A EC004 2003-10-30 | 2004-10-29

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed in accordance to
NVLAP requirements, traceable to the NIST.

Test Data:

Refer to the attached plots.

Test Result: Pass
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